
Monthly 
Operations 

and 
Maintenance 

Report 
 

June 2013 

David
Text Box
WSID CDO/BBID ACL
WSID0072



THIS PAGE INTENTIONALLY LEFT BLANK 



P a g e  | i 
 

Table of Contents 

Section Page 

TABLE OF CONTENTS .............................................................................................. I 

ACRONYMS AND ABBREVIATIONS ....................................................................... 1 

EXECUTIVE SUMMARY ........................................................................................... 7 

Summary ...................................................................................................................................................................... 7 
[...]
other equipment. Personnel assisted distribution crews by monitoring system pressure in the 
Weston Ranch area during a 30” main shutdown to relocate distribution mains as part of the 
French Camp/I-5 interchange project. Operational status for existing wells is shown on Table 
2.2. 

Water Production Summary 
Table 2.3 and Figure 2.A illustrate water production in million gallons (MG) pumped from the 
City’s two well production systems, the DWTP, and purchased water delivered to the North, 
Walnut Plant, and South Systems from SEWD.  The SEWD North System total includes 
water purchased by San Joaquin wheeled through the City’s system.  Table 2.3A shows 
total influent for the Delta Water Treatment Plant by water source.  The detail of the 
production report is included in Appendix A-2.  The corresponding table from fiscal year 
2011-2012 is presented for comparison. 

Production/Consumption Summary 
Table 2.4 and 2.5 present the overall summary of water production and consumption for the 
previous month, current month, and fiscal year-to-date. The corresponding table from fiscal 
year 2011-2012 is presented for comparison.  The metered consumption figures are not 
available until after all billing is completed in the City’s HTE system and are not included in 
the current month column.   

SEWD City/County North System total includes water purchased by San Joaquin County 
from SEWD and wheeled through the City’s System.  This sum also includes City well water 
wholesaled to the County.   

The unmetered water consumption quantities are based upon estimates made from 
observations and documentation provided by other City departments.  

Chemical/Utility Consumption Summary 
Table 2.6 presents a summary of chemical consumption in connection with operation of the 
production system, including the DWTP.  The corresponding table from fiscal year 
2011-2012 is presented for comparison. 

Table 2.7 presents a summary of utility consumption and outages in connection with 
operation of the production system, including the DWTP.  Table 2.7 also shows power 
generated by the DWTP solar energy system.  The corresponding table from fiscal year 
2011-2012 is presented for comparison. 

City of Stockton, Municipal Utilities Department – June 2013 



P a g e  | 17 
 

Water Distribution 
Construction 
Crews replaced thirteen service lines.  Staff continues to assist the maintenance crews with 
large meter replacements and other jobs requiring special equipment. Outside contractors 
were used on three emergency service line breaks. 

Hydrant  
Crews repaired seven hydrants and painted one hydrant due to graffiti.  Repairs consisted of 
cap, O-ring, valve gasket, chain, and coupler repair or replacement. One fire flow test was 
performed. Routine maintenance consisting of marker replacement, painting, and weed 
control continued throughout the month.  

Customer Service 
There were 48,557 water meters read for monthly billing.  There were 1,192 meters turned 
on or locked off for account openings or closings within this period.  Crews responded to 
8 high bill complaints. Staff continued to replace broken registers, repair damaged 
touch-read wires, and respond to various customer inquiries.   

Maintenance 
Crews continue to focus on the small meter change-out backlogs by replacing 134 small 
meters. Recently added staff being trained within the crew replaced over 100 registers. Staff 
assisted construction crews with emergency service line/main line breaks when needed. 
Personnel continued to respond and repair numerous small meter leaks. 

Distribution 
Personnel working with Teichert Construction completed the repair of a leaking 48” 
transmission main that feeds water from Stockton East Treatment Plant to north Stockton. 
Crews continue to work with the Public Works Department on various aspects of the 18” and 
24” water relocation project at Interstate 5 and French Camp Road. Staff continued monthly 
backflow tests/surveys, valve exercising, air relief valve maintenance, water conservation 
inquiries, and weekly bacteriological sampling.   

System Connections 
Table 2.8 presents a summary of new meter installations applied to the reading routes.  
There may be a delay in applying the meter to the route once it has been installed, causing 
a difference from the actual number of new meter installations.  The total number of active 
meter connections by size is presented in Table 2.9. 

Water Quality Inquiries 
Table 2.10 presents a summary of water quality inquiries and the corrective measures that 
were taken to resolve those inquiries.  It is important to note that May was the first month in 
recent memory where there were two taste/odor, color, turbidity or suspended solids 
complaints, which were resolved satisfactorily. 

Customer Services Operations  
Table 2.11 presents a summary of the meters read during the month, and the account 
openings and closings. 

City of Stockton, Municipal Utilities Department – June 2013 



P a g e  | 18 
 

Cross Connection Control Program 
Notices were sent out to all customers with backflow devices that were due for testing by 
July 1, 2013.  There were 261 devices to be tested and 65% of those were tested before the 
due date.  The remainder will be sent a second notice.  Table 2.12 presents the number of 
devices scheduled to be tested during the month and the number of devices tested.    

Staff continues their cross connection survey efforts to identify and follow up with water 
customers that are required to install backflow prevention devices on their water system.  As 
the potential hazards are located, notices are sent, and staff is working to bring them into 
compliance.  Table 2.13 presents the total number of cross connection surveys conducted 
for the fiscal year-to-date. 
 
 
 

City of Stockton, Municipal Utilities Department – June 2013 



P a g e  | 19 
 

Wastewater Treatment  

Operational Activities  
The Wastewater Treatment Division is responsible for running and maintaining the Regional 
Wastewater Control Facility (RWCF).  The division is managed by the Deputy Director of 
Wastewater and consists of 31 employees in Operations and 20 in Maintenance.  
Operations staff works 24-hours a day, 7-days a week, treating approximately 30 million 
gallons of sewage a day before it is discharged into the Delta. 

Discharge Permit 
The RWCF met all interim and final NPDES Permit compliance requirements.  Table 3.1 
presents a summary of influent and effluent discharge parameters as comprised with the 
NPDES permit limits.  The Stockton Regional Wastewater Treatment Plant treated an 
average flow of 30.3 MGD with a peak flow of 41 MGD.  There were no NPDES violations 
this month. 

Figures 3.A, 3.B, and 3.C are graphical representations of the year-to-date actual values for 
the flow and loading parameters.  Prior year data are also shown for comparison.   

Residuals and Chemical Management 
Table 3.2 presents a summary of the biosolids processed and disposed for the current 
month and year-to-date. 

Cake Solids 
The Belt Filter Press is the wastewater treatment dewatering process that produces sludge 
cake solids.  The sludge cake solids are collected, removed offsite, and land applied to 
agricultural land.  Figure 3.D presents actual values for the total percentage of cake solids 
produced.  The aging infrastructure at the solids handling area has made it difficult to meet 
production at times, but this month production was met.  The Engineering Division is working 
on a stop-gap solution until the solids project can be built.  The early start of the solids 
capital work would be 2017. 

Odor Control Practices 
Bioscrubber air emissions are monitored routinely to ensure compliance with emission 
standards set by the San Joaquin Valley Air Pollution Control District under the Title V 
permit.  Staff coordinates with U.S. Peroxide to determine dosage rates on a weekly basis.  
Depending on the weather conditions, dosage rates could be determined twice per week.  
The proper dosage reduces the hydrogen sulfide and corrosion production in the plant 
influent wastewater, reducing the odors. 

City of Stockton, Municipal Utilities Department – June 2013 



P a g e  | 20 
 

Oxidation Pond Levels 
Table 3.3 presents a summary of the Tertiary Pond operating levels.  This advanced 
secondary treatment process provides for increased metal removal from the effluent water, 
along with operational flexibility and storage capacity.  The minimum level of freeboard in 
the tertiary treatment ponds is a requirement of the plant’s NPDES permit and is monitored 
daily.  

Chemical Consumption Summary 
A variety of chemicals are used in the treatment process.  Chlorine and aqueous ammonia 
are used for disinfection.  Polymer is used for coagulation to increase the removal of solids 
in various processes throughout the plant.  Sulfur dioxide is used to neutralize the amount of 
chlorine used to disinfect the effluent prior to discharge to the river thus protecting water 
quality and wildlife.  Sodium hydroxide is used to raise the pH to meet the permit 
requirements for discharge.  Table 3.4 presents a summary of the chemical consumption for 
the wastewater treatment facilities.   

The department participated in a chemical consortium for bidding chemicals with various 
wastewater plants in the region to offer vendors the opportunity to sell greater quantities of 
their products.  The total cost savings to the City will be approximately $465,000.  Council 
approved the contracts at the June 11 Council meeting. 

Wastewater Operations and Maintenance Facility Activity Report 
• Gravity Belt Thickener sludge discharge line was cleaned by Fremouw Environmental. 
• Primary Clarifiers #7 and #4 broken flights are being repaired by maintenance. 
• Primary Clarifier #3 has broken flights; the tank is being drained for maintenance to 

repair. 
• Primary Clarifiers #4 and #7 are back in service. 
• Belt Filter Press #1 and #2 wash box rubber scrappers were replaced. 
• The dewatering belts were replaced on Gravity Belt Thickener #1 and Belt Filter Press 

#1. 
• Belt Filter Press #2, drive roll bearing was repaired. 
• U.S. Peroxide personnel came in to clean out tank and prepare their equipment ready 

for removal. 
• Siemens Industry personnel came in to set up a temporary peroxide supply system until 

their tank and pump arrive. 
• San Joaquin County Vector Control called and asked that we have the wetlands sprayed 

for Mosquitos. Alpine Helicopter service sprayed the wetlands with Vectorlux Mosquito 
Control. 

Table 3.6 summarizes the preventive and corrective work at the plant. 

  

City of Stockton, Municipal Utilities Department – June 2013 



P a g e  | 21 
 

Utilities  
The RWCF participates in an Emergency Energy Demand Response Program by reducing 
the energy demand during emergency or peak demand periods.  Between May and 
October, when increased demands on the energy system may lead to power outages or 
brownouts, RWCF has agreed to reduce its energy use in order to meet those peak 
demands.  To meet those requests, the RWCF will shut down the Tertiary Treatment Plant.  
This does not affect operations or water quality, due to the storage capacity available in the 
ponds.  No requests were made this month.  
  

City of Stockton, Municipal Utilities Department – June 2013 



P a g e  | 22 
 

 

THIS PAGE INTENTIONALLY LEFT BLANK 

City of Stockton, Municipal Utilities Department – June 2013 



P a g e  | 23 
 

 Wastewater Collection Systems 

Operational Activities 
The primary responsibilities of the Wastewater Collection Systems Division are the 
maintenance, repair, and response to community concerns as they relate to the sanitary 
sewer systems within the City of Stockton. 

Work orders are generated daily to address routine maintenance issues and public 
concerns.  Each work order is categorized and addressed according to its priority. 

Sanitary line maintenance work is driven by the Consent Decree1 and preventive 
maintenance activities.  The main focus of the daily activities are systematic cleaning of the 
sanitary system, followed by closed circuit television (CCTV) inspections, and responding to 
customer issues with the lower lateral. 

Sanitary pump station maintenance is focused on repair and rehabilitation of the 
deteriorating infrastructure and implementing preventive maintenance measures.  The 
current emphasis is on the testing, maintenance, repair, and replacement of air relief valves 
(ARV). 

Regional Water Quality Control Board (RWQCB)  
A total of 6 Sanitary Sewer Overflows (SSOs) occurred during the month.  All spills were 
Category 2, which means they were less than 1,000 gallons and captured before entering 
into a waterway.  All pipes and areas affected were cleaned to ensure capture of the 
pollutants and returned to the sanitary sewer system.   

Details of all the immediately reportable SSOs are listed in Table 4.1, with annual trend 
comparisons in Figures 4.A through 4.C.   

Activities Summary 
Collection System 
Collections work included: line cleaning, CCTV inspection, main line and lower lateral repair, 
and preventive maintenance.  This work is in accordance with the Consent Decree.  SSO 
records are indicating continued problems with lower lateral sections of the City’s pipes.  
Staff has initiated a program to proactively address maintenance issues with the lower 
lateral pipes.  The summary of maintenance work performed is shown in Table 4.2 and a 
comparative table of prior year activities is also presented for comparison.   

Customer Service 
Table 4.3 presents a summary of the customer services activities performed.  A table of prior 
year activities is also presented for comparison.   

1 The Consent Decree is a negotiated settlement with the California Sportfishing Protection Alliance 
(CSPA).  The Consent Decree requires specific maintenance schedules for sewer pipe to reduce 
sanitary sewer overflows (SSOs). 

City of Stockton, Municipal Utilities Department – June 2013 

                                                      



P a g e  | 24 
 

Residuals Management  
Table 4.4 presents a summary of spoils activities (material taken to a dumpsite) in the repair 
and maintenance of the stormwater and wastewater pumping stations, and the Regional 
Wastewater Control Facility (RWCF).  Data is gathered on how many loads of spoils are 
removed from the plant site, and the tonnage of all the loads hauled. 

Odor Control Program  
There were four odor complaints.  Employees are trained to investigate all potential reasons 
for these complaints.  Staff continues to research new and emerging technology to address 
odors and corrosion associated with high hydrogen sulfide levels in Systems 7 and 8.   

Pumping Facilities  
Preventive maintenance on the sanitary stations continued.  Pump impellers and pump 
housing de-ragging continues at various sanitary sewer stations on a daily basis to keep the 
stations operating efficiently.  Table 4.5 and 4.6 summarizes collection systems pump 
station maintenance activities. 

Painting of the sanitary pump stations continues in order to protect the facilities and prevent 
weather related damage. 

The rebuild for the Brookside and I-5 sanitary station #2 pump is complete.  The pump has 
been installed and is running properly.  The #1 pump at the same station had a new impeller 
installed and is also back in service. 

Smith Canal Station pump # 5 has been removed and was sent out to be rebuilt. 

Several new level transmitters were purchased to replace the obsolete bubbler systems at 
the sanitary stations.  This will help prevent sanitary sewer overflows by increasing accuracy 
and reliability of the level and control sensing equipment.   

City of Stockton, Municipal Utilities Department – June 2013 



P a g e  | 25 
 

Environmental Control 

Operational Activities 
The Environmental Control Division (EC) is tasked with the responsibility of protecting the 